The Professional Swimming Pool Operator’s

Swimming Pool and Spa

Operator’s Handbook

AQUATICTRAINING &
CONSULTING SERVICES

Creating Pool Professionals Worldwide
www.aquatictrainingservice.com



http://www.aquatictrainingservice.com/

Aquatic Training & Consulting Service

448 W South Street

Frederick MD 21701

AQUATICTRAINING & . 301'76.0'71 14
CONSULTING SERVYICES rob@aquatictrainingservice.com

Welcome to your swimming pool operator course!

Swimming attracts more than 125 million participants annually. This figure represents nearly half of the United States
population. Swimming continues to be one of the most popular recreational activities in the United States. There are
an estimated 10 million pools in this country that support fitness, relaxation, instruction, competition, and therapy for
[...]
Skimmers on the surface, drains on the bottom, and inlets on sides or bottom, all contribute to water motion and flow.
If all are working correctly, the water throughout the body of the pool will be in constant motion.

AIR CIRCULATION

Air Handling System is equipment that brings in outdoor air into a building and removes air from a building for the
purpose of introducing air with fewer contaminants and removing air with contaminants created while bathers are using
aquatic venues. The system contains components that move and condition the air for temperature, humidity, and pressure
control, and transport and distribute the air to prevent condensation, corrosion, and stratification, provide acceptable

indoor air quality, and deliver outside air to the breathing zone.

The air system should maintain relative humidity between 40% and 60%. It should also keep the temperature ideally
within 2 °F (no more than 5 °F) of the water temperature. The inability to maintain the appropriate humidity and
temperature level promotes corrosion, poor air quality, mold, mildew, and bather discomfort.

Air return vent should be low to the floor to extract chloramines hovering above the surface of the water in order to
improve air quality. Air system should be changing 4 to 8 times per hour depending on whether mechanical cooling are

not

Professional Swimming Pool Operator

65

ATCS 2020 Edition




Fill in the chart with the range of each reading and the chemical name that
raises and lowers each reading:

Chemical | Minimum | Maximum Raise Lower

Chlorine

Total
Alkalinity

Calcium
Hardness

Cyanuric
Acid

Total No Not

Dissolved | Minimum Applicable
Solids

Professional Swimming Pool Operator 66 ATCS 2020 Edition



Filtration Systems

CHAPTER
NINE

Chapter Objectives

List the three basic types of filters.

Identify how each filter operates properly.

To identify what can happen to a filter if it is improperly backwashed.

To explain why a below-ground filter system is easier to prime than an above-ground system.
To be able to perform the following equations:

a. Pool volume for rectangular and circular pools

b. Flow rate and turnover rate

c. Square footage requirements for sand filters

M

FILTRATION SYSTEMS

Filtration is the removal of small particulate matter. Maintaining good water clarity requires both disinfection and
filtration of particulate matter. Neither disinfection nor filtration alone is sufficient. The size of the filter for a circulation
system must be compatible with the pump capacity.

There are three main types of filters typically used in the aquatic industry: Sand, Diatomaceous Earth (DE) and Cartridge.

SAND FILTERS

Sand filters can typically filter particulate matter down to 20-40 microns. One micron
is one-millionth of a meter (0.00004 inches). The human can see particles 40 microns
or larger. Water comes into the filter through the filter’s influent line (the top pipe)
and is dispersed through the diffuser. The diffuser evenly distributes the water
through the sand bed. The sand in a filter is # 20-grade filter sand. This grade of
sand is the only grade of sand that should be used in the filter. Most manufacturers
recommend that a layer of pea gravel be placed in the bottom of the tank to support
the laterals. Laterals are the rungs located in the bottom of the filter tank that has
very narrow slots in them. These slots allow the water to pass through but not the
sand. A broken lateral can allow sand into the return lines and thus into the pool
basin.

Professional Swimming Pool Operator 67 ATCS 2020 Edition



Sand Flter
Media

Backwash to Clean

BACKWASHING SAND FILTERS High Rate Sand Fitter

Backwashing is the process of reversing or redirecting the water flow through a sand filter for the purpose of cleaning
the filter. Particulate matter accumulates in the filter bed and reduces the efficiency of the filter, therefore reducing water
flow. Backwashing removes this particulate matter and sends it to waste.

There are two filters the determine when a filter should be backwashed:

1. A decrease in the rate of flow:

The flow rate is the rate at which the water moves through the filtration system. There are minimum rate
requirements to ensure that the water is moving at a sufficient rate in order to “turn over” the entire pool volume
within a specified period of time. The flow rate is measured by a flowmeter, in GPM’s (gallons per minute). The
flowmeter is necessary to determine the effectiveness of the recirculation system. When the flow rate slows to
a rate that is below the required level, the system needs to be backwashed. Flowmeters are sized depending on
the pipe diameter and available in low or high flow increments. Some flowmeters have a small bead that floats
or slides up and down on a scale to indicate the rate of flow. Others are digital.

“==  ASPRESSURE INCREASES,
<=  FLOWRATE DECREASES!

Example of flowmeter Example of a pressure gauge

Professional Swimming Pool Operator 68 ATCS 2020 Edition



2. An excessive differential on the influent and effluent gauges:
The influent and effluent gauges on the filter tanks read in PSI (Pounds per Square Inch). They measure the
amount of pressure going into and coming out of the filter. Each filter must have an influent gauge, and each
system must have an effluent gauge. When the difference between the pressure readings on these two gauges
exceeds 15 PSI, the system should be backwashed. Your local Health Department may have regulations
governing the minimum or maximum level of this differential.

POOL EQUIPMENT COMPAN

INFLUENT EFFLUENT

FILTER RUN

A filter run is the time between backwashes. This time varies from pool to pool and can be affected by weather, bather
load, and other various factors. Do not make a habit of backwashing daily or on a regular schedule. Backwash only
when the system needs to be backwashed. A certain amount of build-up will help the filter work better.

Zeobrite is an alternative media to be used in a typical high rate sand filter as an alternative to sand. Pea gravel is not
used with this product. It is a very tiny coarse rock. It fits very tightly together in the filter and is supposed to capture
smaller particles than the #20-grade filter sand. It also is a salt activated product that helps reduce combined chlorine by
absorbing ammonia and nitrogen compounds.

Every pool will be backwashed differently. Below are a few steps that will be necessary for most facilities and should
be added to the site-specific facility backwash procedure chart. Many jurisdictions require a backwash procedure chart
to be posted at each facility. This is a very specific chart with step-by-step procedures for backwashing the system. Be
wary of pool builders that will post a generic backwash procedure chart upon completion of a pool.

1. Turn off the heater. Many pool heaters are required to be turned off prior to turning the system off for
any reason. Some are required to be turned off up to 20 minutes before backwashing.

Turn on the fill water. The pool will lose water during the backwash procedure.

Turn off all chemical feeders.

Turn off the pool pump BEFORE turning any valves in the pump room.

Clean the hair and lint pot basket and CAREFULLY reseal the lid.

Always close the return line valve while backwashing.

Follow all manufacturer’s instructions explicitly.

Nownbkwh

Manufacturers often recommend that sand filters be cleaned periodically using cleaners with detergents (for indoor
facilities, clean every 3-6 months, and for outdoor pools, clean at the end of the season). Sodium Hydroxide is a common
detergent used for this purpose.

Improper backwashing, backwashing too often, or having an old filter media can cause the following problems to develop
within the sand filter:

1. Mudballs: Mudballs are sand particles held together by organic matter (hair, lint, body oil, body grease, suntan
lotion, etc.). If allowed to continue accumulating, mudballs can produce weak spots in the filter bed and cause
channeling. Sodium Hydroxide will dissolve mudballs and allow the dirt and other particles to be backwashed
away.

2. Channeling: Channels or hollow tunnels form in the sand bed due to excessive mudballs and/or calcification.
The water continues to flow through the filter by way of these hollow channels, but it is not properly filtered.

Professional Swimming Pool Operator 69 ATCS 2020 Edition



3. Calcification: A build-up of calcium compounds can cause the sand to become cemented together. This can
happen when the water is flowing too fast through the filters. Old sand can also become calcified.

4. Crevicing: Crevicing happens when the sand bed shifts to one side of the tank, leaving a vacant area within the
filter tank through which some of the pool water can pass without being properly filtered. A slip in the position
of the diffuser can cause this to happen.

Sand is generally scheduled to be changed every 2-3 years in an indoor pool and every 7-8 years in an outdoor seasonal
pool. This is called recharging the system. Sand has very sharp edges observed under a microscope. Over time, the
sand particles lose their sharp edges, and they smooth, making it more difficult to catch small pieces of dirt.

There are 2 commonly used types of sand filters.

1. Low (slow) Rate Sand Filters (LRS)
For every square foot of filter area, there are approximately 3 GPM (Gallons Per Minute) flowing
through the filter. Usually, there is more than one filter. Three is the average, with the size of the tanks
based on the size of the pool. LRS (Low Rate Sand) filters are backwashed one filter at a time because
they need to be backwashed at 6-9 GPM/ sq. Ft.

2. High Rate Sand Filters (HRS)
For every square foot of filter area, there are approximately 15 GPM (Gallons Per
Minute) flowing through the filter (20 for residential-sized pools). HRS (High Rate
Sand) filters are backwashed at the same time because they backwash at 156 GPM/sq.
Ft.

Sometimes a coagulant or flocculent is used to aid a sand filter. A flocculent creates an additional layer
on the filter bed that causes small pieces of dirt to stick together. Now that the dirt is bigger, the filter is able to remove
the dirt. Aluminum sulfate (alum) is the most commonly used flocculating agent. A flocculent is only good for one
filter run as it will be removed by backwashing.

ALWAYS follow manufacturer recommendations on use.

Polymer clarifying agents can also be used to aid a filter or help clear cloudy water. Some micro-contaminants can
escape filtration even though the filter is operating properly. The micro-contaminants usually have a negative charge.
The clarifying agents are positively charged so that they attract and connect with the negatively charged ions, making
them larger so they can be filtered out.

Professional Swimming Pool Operator 70 ATCS 2020 Edition



Here is a typical layout of a sand filter system. It does not matter how many tanks the system has. Keep in
mind, each system has its own numbering system for its legend.

1 3

Air Pressure Gauge
Baffle System ]/
Waste
Sand Filter
Media [T —
Underdrains
L’/j i
MOTOR L POOL

A legend will be provided in the pump room that identifies what valves need to be open and closed to perform
the following tasks:

OPEN CLOSED
Filter: 14 2.3
Backwash: 2.3 14
Drain: 1.3 24
Bypass Filtration (to prime): 24 1.3

Multi-port valves are used on smaller systems and can set the filter system to
filter, backwash, and drain in the turn of a handle. It is important to always
turn off the pump before turning the handle. It is usually a good idea to put the
system in the rinse for a few moments after backwashing before placing the
system back into the filter.

Professional Swimming Pool Operator 71 ATCS 2020 Edition



DIATOMACEOUS EARTH (D.E.) FILTERS

Diatomaceous Earth (D.E.) Filters are no longer commonly used but have excellent filtering capacity. D.E. is the porous
fossil remains of diatoms (sea algae). These fossils are so small and pack so tightly that they make an excellent filter
media. The D.E. particles act as the filter by trapping particulate matter. They can filter down to approximately 7
microns. D.E. filters come in a variety of different shapes and sizes. Systems can be ecither open or closed. Closed
systems can be cylinder-shaped stainless-steel tanks. The open-pit D.E. filters are rectangular or square “pits” on the
floor or “tub-like” above ground.

These systems work under pressure or by a vacuum. This depends on
how the system was built and how it is plumbed. The D.E. powder is
placed in a feeding device or is fed through the skimmer and attaches to
the filter elements. The elements consist of plastic or metal ribs covered
by a woven material. The type of material or fabric can vary depending
on the specific filter design. The D.E. powder is held to the material by
the pressure or vacuum created within the filter when the system is
running. Therefore, when the system turns off, the D.E. powder will fall
off of the elements. For filtration to continue effectively, the D.E.
powder will need to be “bumped” back onto the elements. This is
usually done with a handle that simply stirs up the powder as the system
is turned back on, allowing it to reattach to the elements.

(A
il

ilg%iii'i ALY

The elements themselves are not an effective filter unless they are thoroughly coated with Diatomaceous Earth on both
the front and the back. Any break in the material will result in D.E powder being carried back to the pool.

To get D.E into the filter:

PRE-COAT POT: A one-shot deal between filter runs. The entire amount that the filter holds is
added all at once. It thoroughly coats all the elements and, unless the system goes off for any reason,
it will remain there until the filter run is over and needs to be cleaned. (See “Cleaning D.E filters”
below) The elements should be precoated with 2 ounces of D.E. per square foot of filter surface
area. Do not forget to count the front and the back of the element when calculating the total surface
area of the element.

SLURRY FEEDER: The D.E is also added slowly during the filter run. By the end of the filter run,
the elements will have the D.E. “caked on.” This makes them a little harder to clean, but it also extends the filter run,
and, some say, this method allows the filter to work even better. The downfall can be that the “caked on” Diatomaceous
Earth is very difficult to remove for cleaning.

To Clean a D.E filter:
Like a sand filter, every tank and system has its own specific cleaning procedures. This is a general guideline to help
make a proper and complete filter cleaning checklist.

. Clean all skimmer baskets

. Turn off all chemical feeders

. Turn off the system (this will allow the D.E to fall to the bottom of the filter tank)

. Wash off the elements and REMOVE the D.E from the tank (it is thrown away)**

. Clean elements and replace OR put a second set of elements in and soak the dirty one in a cleaning
solution to degrease it

. Pre-coat or Slurry feed the D.E back into the filter and resume operation

. Turn on all chemical feeders

Be careful to remove all D.E from the filter elements and degrease the elements. A build-up of oil and grease on the
elements can cause the pool water to be ineffectively filtered, and it will get cloudy.
** Check the local Health Department regulations for requirements on the dumping of D.E.

Professional Swimming Pool Operator 72 ATCS 2020 Edition



Unlike the sand filter system, D.E systems can be quite costly (constantly replacing the D.E.), and some of them can be
difficult to operate effectively. D.E. systems will require in-service training until the operator feels comfortable with its

operation.

CARTRIDGE FILTERS

Cartridge Filters removes particulate matter by straining water through the fabric material
of the cartridge. These filters have the capacity to filter particulate matter down to about
20 microns. They are cylindrical shaped elements with a cloth-like fabric covering